
 

 

Cit

Pro

Re

Sept

ty of M

oduct

cycle

tember 2

Malib

tion, D

d Wa

2014 

bu Eng

Distri

ater –

ginee

ibutio

– Phas

er’s Re

on an

se 1 

eport

d Use

t for t

e of 

the 

‐DDWW



 

 

City of Malibu Engineer’s Report for Production, Distribution and 
Use of Recycled Water - Phase 1  

  

September 2014 
 i 

 

Table of Contents 

1  Introduction and Purpose of this Report ................................................................................ 1 

2  Project Description/Background ............................................................................................ 2 

2.1.1  Overview of Malibu Civic Center Area ..................................................................... 2 
[...]
 

City of Ma
Use of Rec

 

Septembe
 

2.1.4 R
The recyc
Distributi
uses such
underlyin
and/or per
constructi
and use o
to protect
groundwa

 

 

alibu Engineer
cycled Water 

er 2014 

Recycled W
cled water d
on Systems. 

h as toilet flu
g Malibu Val
rcolated into t
ion and opera
f future wells

t against the i
ater. 

r’s Report for P
- Phase 1 

Water Dis
istribution sy
Recycled wa
ushing and d
lley Groundw
the Winter Ca

ation ordinanc
s in the groun
inadvertent ex

Figure

Production, D

tribution a
ystem is desc
ater will be u
dust control. 
water Basin vi
anyon alluviu
ce will be dev
ndwater basin
xtraction and 

e 2-1: CCTWF

Distribution an

and Appli
cribed in Ch
sed for lands
 Any unuse

ia one of thre
um via percol
veloped and en
n, both to prot

unprotected 

F Phase 1 Pr

nd 

ication 
hapter 4 Recy
scape irrigatio
ed recycled w
ee injection w
lation ponds l
nacted by the
tect the opera
use of injecte

roject Faciliti

ycled Water 
on and other 
water will be

wells located a
located on the
e City of man
ations of the i
ed recycled w

ies 

Transmission
non-potable 

e injected int
along Malibu 
e plant site.  A
age the instal
injection well
water blended

 

 

3 

n and 
water 

to the 
Road 

A well 
llation 
ls and 
d with 

 



 

 

City of Malibu Engineer’s Report for Production, Distribution and 
Use of Recycled Water - Phase 1  

  

September 2014 
 4 

 

3 Recycled Water Production Facilities 
This section describes the recycled water production facilities, including source water quality, treatment 
processes, monitoring programs and contingency plans. 

3.1 Source Water Quality 

3.1.1 Source and Quality of Water for Tertiary Treatment 
At present, all effluent wastes in the City of Malibu are disposed of either through septic systems 
(OWDS) or small, area-specific treatment systems.   Because of the lack of a centralized sewer collection 
system or wastewater treatment facility in Malibu, there are limited data available regarding wastewater 
quality.  Between February 23rd and March 26th of 2013, wastewater samples were collected every 15 
minutes from the influent tee of a 48,000 gallon septic tank at the existing Winter Canyon wastewater 
treatment facility (the proposed location of the new CCWTF facility).  Influent at this existing plant is 
from a shopping center located south of Malibu Road, a nearby gas station and a commercial building, 
and represents ‘average’ commercial wastewater influent. These data, along with standard values from 
academic research, are providing the basis for the design of the new CCWTF Project. Table 3-1 
summarizes the median and 95Th percentile values for a variety of raw wastewater constituents.   

3.1.2 Wastewater Sources and Pollution Prevention 
The source of wastewater for the proposed CCWTF Project is municipal and commercial influent from 
the Civic Center Area within the city limits of Malibu. The City is comprised primarily of residential 
dwellings with some commercial and one industrial facility. The first two phases of implementation of the 
CCWTF consist only of residential and commercial flows. At present, the City does not implement any 
source control programs.  As the City moves towards full Project implementation (through Phase 3), an 
industrial customer will be brought into the collection system and source control measures will be 
developed and implemented by the City.     

 



 

 

City of Malibu Engineer’s Report for Production, Distribution and 
Use of Recycled Water - Phase 1  

  

September 2014 
 5 

 

Table 3-1: Expected Quality of Raw Wastewater at CCWTF 

Constituent Units Median 95th Percentile 

Total Alkalinity mg/L 434 460 

Carbonate Alkalinity mg/L Non Detect --- 

Bicarbonate Alkalinity mg/L 434 460 

Hydroxide Alkalinity mg/L Non Detect ---- 

Ammonia as N mg/L 45 50 

Biochemical Oxygen Demand mg/L 290 332 

Chloride mg/L 317 345 

Chemical Oxygen Demand mg/L 976 1153 

Filtered Chemical Oxygen Demand mg/L 624 708 

Electrical Conductivity mmhos/cm 2329 2601 

Total Hardness mg/L 359 387 

Nitrite as N mg/L 0 0 

Nitrate as N mg/L 18 22 

Oil and Grease mg/L 10 13 

pH pH units 7 7 

Orthophosphate as P mg/L 9 11 

Phosphorus mg/L 9 11 

Soluble BOD mg/L 173 205 

Total Dissolved Solids  mg/L 1540 1712 

Total Kjeldahl Nitrogen mg/L 46 51 

Total Suspended Solids mg/L 156 187 

Volatile Suspended Solids mg/L 138 167 

Adjusted Sodium Adsorption Ratio  6 7 

Calcium mg/L 71 77 

Magnesium mg/L 43 46 

Sodium mg/L 273 304 

3.2 Proposed Recycled Water Treatment Processes 

3.2.1 Treatment Process Description 
The layout of the CCWTF is shown in Figure 3-1. The treatment process for Title 22 tertiary quality 
water will be as follows (and as shown in Figure 3-2):  

 Headworks (mechanical screening and grit removal) 

 Membrane Bioreactor (MBR) 

o Biological Reactor 

o Membrane 

 UV Disinfection 

 Residual Chlorine Dosing 



 

 

City of Malibu Engineer’s Report for Production, Distribution and 
Use of Recycled Water - Phase 1  

  

September 2014 
 6 

 

 Recycled Water Distribution Pump Station 

 Recycled Water Storage Tank 

While UV disinfection will provide the primary disinfection necessary to meet Title 22 requirements, 
additional chlorine will be added to the recycled water stream at the treatment plant site, downstream of 
the UV disinfection system.  A residual chlorine concentration of 2 mg/L will be maintained.  Average 
flows and loading rates to the treatment facility will be as follows: 

Table 3-2: CCWTF Loading Rates 

Loads and Flows Units Value 
Average Annual Flow GPD 190,900 
Max Day Flow GPD 276,000 
Peak Hour GPD 644,000 
Average BOD Loading LBS/DAY 595 
Max Day BOD Loading LBS/DAY 668 
Average TSS Loading LBS/DAY 405 
Max Day TSS Loading LBS/DAY 523 
Average TKN Loading LBS/DAY 98 
Max Day TKN Loading LBS/DAY 111 
Average Ammonia Loading LBS/DAY 82 
Max Day Ammonia Loading LBS/DAY 93 
Average Phosphorous Loading  LBS/DAY 20 
Max Day Phosphorous Loading LBS/DAY 23 

 



 

 

City of Ma

 

Septembe
 

alibu Engineer

er 2014 

r’s Report for PProduction, DDistribution annd Use of Recyycled Water - Phase 1 

Figuure 3-1: CCWWTF Site Plan

 

n 

 

 

 

7 



 

 

City of Ma

 

Septembe
 

alibu Engineer

er 2014 

r’s Report for PProduction, DDistribution annd Use of Recyycled Water - Phase 1 

Figuree 3-2: CCWTFF Process Fl

 

low 

 

 

 

8 



 

 

City of Malibu Engineer’s Report for Production, Distribution and 
Use of Recycled Water - Phase 1  

  

September 2014 
 9 

 

3.2.2 Title 22 Design Criteria 
Table 3-3 summarizes the requirements set forth in Title 22 for disinfected tertiary recycled water.   

Table 3-3: Title 22 Facility Requirements 

Parameter 
Maximum Title 22 Requirements for Disinfected 

Tertiary RW (Not to Exceed) 

Tertiary Treated Effluent Turbidity 
0.2 NTU more than 5 percent of the time within a 24-

hour period (not to exceed) 

0.5 NTU at any time (not to exceed) 

Tertiary Treated Effluent Total Coliform 
Bacteria 

2.2 MPN / 100 mL per 7 day period (not to exceed) 

23 MPN / 100 mL per 30 day period (not to exceed) 

240 MPN / 100 mL during all periods (not to exceed) 
 

3.2.3 Treatment Process Components 

Membrane Bioreactor 

The membrane bioreactor receives treated primary effluent after the headworks (mechanical screening 
and grit screening) process area. The membranes will be a hollow fiber membrane manufactured by 
General Electric (GE) Model 500D or approved equal; these membranes have a height of approximately 
72 to 85 inches. This type of membrane equates to an ultrafiltration membrane pore size. Table 3-4 and 
Table 3-5 summarize design criteria for the bioreactor and membrane reactor processes. Influent turbidity 
is anticipated to have a MLSS of 8,000 mg/L suspended solids; treated effluent is expected to have a 
turbidity level of less than 0.2 NTUs. 

Table 3-4: Bioreactor Design Criteria 

Description Criteria 

Bioreactor  

Mixed Liquor Suspended Solids 8000 mg/L 

Mean Cell Residence Time at Average Flow 22.3 days 

Hydraulic Retention Time at Average Flow 35.8 hrs 

Aeration Type Fine Bubble 

Mixing Type Submersible 

Number of Trains 2 

Number of Pre-Anoxic Basins Per Train 2 

Volume, Total 24,500 gals 

Number of Aeration Basins Per Train 3 

Volume, Total 65,000 gals 

Number of De-Oxygenation Basins Per Train 1 

Volume, Total 11,000 gals 

Number of Post-Anoxic Basins Per Train 2 

Volume, Total 21,100 gals 
 



 

 

City of Malibu Engineer’s Report for Production, Distribution and 
Use of Recycled Water - Phase 1  

  

September 2014 
 10 

 

Table 3-5: Membrane Design Criteria 

  

Membrane Reactor  

Mixed Liquor Suspended Solids 8000 mg/L 

Aeration Type Coarse Bubble 

Membrane Type Hollow Fiber 

Manufacturers 
GE, Koch, or Approved 

Equal 

Model 500 D 

Modules Per Cassette 48 

Cassettes Per Train 1 

Numbers of Trains 2 

Design Flux at Average Day Flow (Phase 1A) 7.2 

Design Flux at Max Day Flow (Phase 1A) 14.1 

Design Flux at Average Day Flow (Phase 1) 8.3 

Design Flux at Max Day Flow (Phase 1) 9.7 

Design Flux at Average Day Flow (Buildout) 9.4 

Design Flux at Max Day Flow (Buildout) 11.7 

Backpulse Rate (gpd/sf) 12 
 

UV Disinfection 

From the membrane bioreactors, filtered effluent flows to the ultraviolet (UV) system for disinfection. 
The UV disinfection system will be a closed conduit type consisting of two duty trains and one standby 
train.  Lamps will be a low pressure high output type with a minimum of 8 lamps per reactor and one 
reactor per train.  Each reactor will have a capacity of 0.1 MGD. Table 3-6 shows design criteria for the 
UV disinfection system; only CDPH-approved systems will be used.    

Table 3-6: UV Disinfection System Design Criteria 

Description Criteria 

UV Disinfection  

Type Closed Conduit 

Lamp Type Low Pressure High Output 

Number of Trains (Duty/Standby) 2/1 

Number of Reactors Per Train 1 

Lamps Per Reactor 8 min 

Capacity (Each Reactor) 0.1 MGD 
 

Cleaning of the UV disinfection system will be automatically controlled by the process control system to 
maintain the required minimum UV dose.  The CCWTF SCADA system will vary the number of lamp 
banks that are operating, as well as the lamp intensity at which the banks are operating based on the 
influent flow and the UV transmittance in the UV influent chamber.   

Following construction and prior to activation of the CCWTF for recycled water distribution, the UV 
system will be tested to ensure that pathogen inactivation is achieved to the levels required by Title 22.  
The testing will be performed in accordance with NWRI2003 UV Guidelines. Following completion of 



 

 

City of Malibu Engineer’s Report for Production, Distribution and 
Use of Recycled Water - Phase 1  

  

September 2014 
 11 

 

the testing, a report summarizing the procedure and results from the testing will be submitted to the City 
and the California Department of Public Health (CDPH) for review and approval. 

Chemical Feed Systems 

All chemicals used at the CCWTF site are stored in the enclosed chemical storage area.  Chemicals to be 
stored onsite include Micro C, sodium hydroxide, magnesium hydroxide, sodium hypochlorite, citric acid 
and polyaluminum chloride.  The chemical feed system will consist of chemical storage containers (250 
to 4,000 gallon storage tanks and totes), metering pumps, piping, and injection points.  The primary 
chemicals that will be used in the treatment process are citric acid and polyaluminum chloride 
(coagulant).  Dosing rates are show in Table 3-7; only CDPH-approved systems will be used. 

Table 3-7: Dosing Rates and Use Location at CCWTF 

Chemical Use Location Dose 

MicroC Post Anoxic Zone No. 1 
(Bioreactors) 

~10 gallons/day for 125,000 gpd flow rate

Citric Acid Membrane Tanks 200 mg/L for 2 cleanings per year 

Magnesium Hydroxide Screened effluent pipe 
before Equalization Tank 

~71 mg/L 

Sodium Hypochlorite Membrane Tanks  

UV effluent pipe prior to 
Recycled Water Clearwell 

200 mg/L 

5 mg/L 

PolyAluminum Chloride Membrane Influent Pipe from 
Bioreactor 

28.7 mg/L Aluminum 

 

A sodium hypochlorite storage and feed system will also be installed for periodic maintenance and 
cleaning use.  The chemical systems will be designed to maximize flexibility to facilitate changes 
between multiple liquid chemical types to optimize treatment at the plant. 

3.2.4 Recycled Water Storage and Pumping 
From the UV disinfection system and under normal operations, the tertiary treated recycled water either 
flows to a 50,000 gallon fiber reinforced plastic storage tank or directly to the recycled water pump 
station for distribution. From the storage tank, recycled water is pumped for distribution to either the 
upper or lower zones. Table 3-8 shows design criteria for the recycled water storage and pump stations. 
Procedures for diverting water that does not meet Title 22 specifications are described in Section 3.6.   



 

 

City of Malibu Engineer’s Report for Production, Distribution and 
Use of Recycled Water - Phase 1  

  

September 2014 
 12 

 

Table 3-8: Recycled Water Storage and Pump Station Design Criteria 

Description Criteria 

Recycled Water Storage  

Type Buried Fiber Reinforced Plastic Tank 

Number 1 

Volume 50,000 gallons 

Recycled Water Distribution Pump Station – Upper Zone  

Type Vertical Turbine Pump 

Number (Duty/Standby) 1/1 

Capacity (each) 120 gpm 

Total Dynamic Head 325 ft 

Motor Size 15 HP 

Recycled Water Distribution Pump Station – Lower Zone  

Type Vertical Turbine Pump 

Number (Duty/Standby) 1/1 

Capacity (each) 300 gpm 

Total Dynamic Head 200 ft 

Motor Size 25 HP 

3.2.5 Operation and Maintenance Manuals 
Operation and Maintenance (O&M) manuals for all treatment equipment are available in an electronic 
web-based format, accessible to all treatment plant staff via any on-site computer.   

3.3 Plant Reliability Features 
Reliability features at the CCWTF were selected to produce consistent recycled water effluent quality 
meeting the requirements of Title 22 and to provide the ability to shut down recycled water delivery if the 
water does not meet the Title 22 requirements.  In general, reliability is established by redundancy in 
treatment equipment, providing necessary back-up systems if a critical process component fails.  The 
recycled water customers will not be dependent on a continuous supply of recycled water and will be able 
to access potable water on site for backup should recycled water deliveries not be available.  This supply 
redundancy will occur through the use of an air gap at the wet well of the recycled water distribution 
pump station and will be managed at the plant site.  Allowing for potable water to be placed in the 
recycled water pump station wet well (and from there, into the recycled water distribution system) will 
provide the necessary supply redundancy. 

Reliability features at the CCWTF will include: 

 Redundant treatment equipment to allow maintenance and repairs to be made without taking the 
entire facility offline; and 

 Alarms to indicate problems with the treatment facility process units. 

3.3.1 Redundant Treatment Equipment 
The CCWTF is designed with multiple treatment trains and redundant features to increase the reliability 
of the system. Table 3-9 summarizes the number of duty and standby units in treatment process. In 
addition to redundant equipment, the membranes are designed to typically operate at a lower flux rate 



 

 

City of Malibu Engineer’s Report for Production, Distribution and 
Use of Recycled Water - Phase 1  

  

September 2014 
 13 

 

than the maximum design flux rate. This allows more flow to be pushed through one of the membrane 
trains if the second train needs to be taken offline.  

Table 3-9: Treatment Process Train Reliability  

Process Number of Duty Units Number of Standby Units

Bioreactor Train 1 complete train 1 complete train 